3570 610A =7y Ko7 ( o7 )

25 T
S
26— 13,
27248 . 110
Oﬁp«l" [ [ {65,
- i [ 3
* y) |i ! ‘ %

HYDRAULIC SYSTEM ( Dumping )

Re| BHaES BB B%| & < |E B A5 # & &
#
{3

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3570 6103 000 [ik'v7 PUMP 1

1-1] 7L6122853 [PAYA7Hyk SEAL KIT 1

2 | 3570 6105 000 |7°F4yb BRACKET 1

3 | 3677 6303 000 |V ¥k SHAFT 1

4 | 0750 0060 052 [A'7YvY" BEARING 2 |600527

5 | 0741 0004 700 |CYuy’ RING 2 |H47

6 | 0840 1025 477 |A4LY—I SEAL OIL 1 |UE25%47x7

7 | 0571 0005 020 |- KEY 1 |5%x20

8 | K110 0108 016 |Filv'ILk BOLT 17 [M8 x 16(47T)

10 | 3570 6115 000 |7°—Y PULLEY 1

11 | 0350 0151 026 |PW WASHER, PLAIN 1 [10x26%x23

12 | A360 0101 002 |SW WASHER, SPRIN 4 [M10 ~NO.7300389

12 | A360 0101 002 |SW WASHER, SPRIN 1 [M10 D |N0O.7300390~

13 | A110 0110 016 [#'JLb BOLT 1 [M10x16

14 | 0851 1600 035 |VA"JLb V-BELT 1 |SGLA35

15 | 3570 6117 000 |Tvvav7—A TENSION ARM | 1

16 | 0750 0560 034 |A'7U4" BEARING 2 |6003DDU

17 | 0741 0003 500 |CYvY RING, SNAP 1 |H35

18 | 0740 0001 700 |CYvY’ RING, SNAP 1 ]s17

19 | 0834 0035 070 |V—IL¥vy7’ CAP 1 [35%x7

20 | 0796 0161 820 [DU7YYa BUSHING 2 |[16x18x20

21 | 3514 6124 000 |R7")v4" SPRING 1 |#80

22 | 3606 2015 000 |FoY3vnyayk’ BOLT 1

23 | F301 0108 000 [Fyh NUT 6 [m8

24 | 3570 6121 000 [ BOSS 1
SC75 —36— 20/10/16




3570 610A =7y Ko7 ( o7 )

25 T
S
26— 13,
27248 . 110
Oﬁp«l" [ [ {65,
- i [ 3
* y) |i ! ‘ %

HYDRAULIC SYSTEM ( Dumping )

RH| HBRES HIERE Bl ®#  |E B R 5 # & &
#
{3
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
25 | 3570 6123 000 |77V FAN 1 |1K123-74111
26 | A100 0106 050 |& Ik BOLT 4 [M6 x50
27 | A360 0100 602 |SW WASHER 4 |m6
28 | 3570 6127 000 |avkA-LV LT VALVE 1 |KVS-31-1 ~N0.7300389
28 | 3570 6128 000 |7 VALVE 1 D [N0O.7300390~
29 | A544 0710 030 |%+y7 34" 1— BOLT 3 |[M10x30 ~N0.7300389
29 | A544 0708 025 |[¥+97°2%Y1— BOLT 3 [M8x25 D [N0O.7300390~
30 | 3570 6131 000 [Lin'— LEVER 1
31 | 3570 6135 000 |[Lin'— LEVER 1 ~N0.7300389
31 | 3570 6135 001 |Lin'— LEVER 1 D [N0O.7300390~
32 | 0350 0141 022 |PW WASHER, PLAIN 1 [10x22x1.6
33 | 0520 0125 020 |7YE'Y PIN, SPLIT 1 [25%x20
34 | 36103005 000 [3°A RUBBER 2
35 | 0691 0010 253 |4")y7° GRIP 1
36 | K710 0108 025 |F#& Lk BOLT 4 M8 x25(7T)
37 | 3673 3021 000 [£'v PIN 1
38 | 3677 6301 000 |[¥Yu%’ CYLINDER 1
38-1] 3677 6399 000 |V—I&vh SEAL KIT 1 |BC-00110-090-00
39 | 3677 6115000 [E'V PIN 1 |L=59 ~NO.7300453
39 | 3570 6543 000 |tV PIN 1 |L=56 D |NO.7300454 ~
40 | 3677 6118 000 [E'V PIN 1 |L=99 ~N0.7300069
40 | 3677 6346 000 £V PIN 1 |L=94 D [NO.7300070~N0.7300453
40 | 3570 6545 000 |tV PIN 1 |L=91 D |NO.7300454~N0.7300742
40 | 3677 6346 000 |tV PIN 1 |L=94 D [N0O.7300743~
41 | 0350 0160 828 |PW WASHER, PLAIN 2 [8x28x3.0
SC75 —37— 20/10/16




3570 610A =7y Ko7 ( o7 )

25 T
S
26— 13,
27248 . 110
Oﬁp«l" [ [ {65,
- i [ 3
* y) |i ! ‘ %

HYDRAULIC SYSTEM ( Dumping )

R HmES B Ex%| = St B B R 5 B E *=
#
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO.| REMARKS

42 | A652 0100 600 |4"A=97'IL NIPPLE GREAS| 2 |C-M6

43 | K710 0108 020 |Fif"Jub BOLT 4 |M8 X 20(7T)

44 | 3570 6141 000 |7'L—F PLATE 1

45 | K700 0106 012 |F#&"JLb BOLT 4 |M6x12(7T)

46 | 6120 4556 000 [t PIN 1 ~NO0.7300389

46 | 3677 6366 000 |PW WASHER, PLAIN 1 D [NO.7300390~

47 | 0350 0130 510 |PW WASHER, PLAIN 1 |5X10x1.0 ~NO.7300389

47 | 3677 6367 000 |4LE'AEY PIN 1 D |N0.7300390~

48 | 3667 6028 000 |+49—7 COOLER OIL 1 [124100-1830

49 | 3570 6155 000 |7°L—b PLATE 1

51 | 3570 6161 000 [#474)L9—Assy  |FILTER 1

51-1| 3570 6161 200 (#4171 45— FILTER 1

52 | 3570 6165 000 |Abyn'— STOPPER 1

53 | 3537 1321 000 |[7'%4yb BRACKET 1

54 | 3537 1325 000 |{vy1l—4% INSULATOR 1

55 | 0520 0120 012 |7ty PIN, SPLIT 1 [20x12 ~NO0.7300389

55 | 3677 6368 000 |AFy7'tY PIN 1 D |NO.7300390~

56 | 5305 2406 000 |Tv¥av7—) PULLEY 1

57 | 0350 0161 630 |PW WASHER, PLAIN 1 |16Xx30x3.0

58 | 0740 0001 600 |CYvY’ RING 1 [s16

SC75 —38— 20/10/16




